



TES	T REPORT	PRO	PRODUCT:		654M		
Ford WSS-M11P62-A; 2017 07 05			TEST SUBST	TEST SUBSTRATE:		N/A	
DOCUMENT TITLE: ADHESIVE, INTERIOR PERFORMANCE			REPORT	REPORT DATE:		06/26/23	
.5	REQUIREMENTS		<u>Requirement</u>		<u>Results</u>	<u>Status</u>	
3.0	STANDARD REQUIREI PRODUCTION MATER						
3.4	FLAMMABILITY + (ISO 3795)		100 mm/min Max	Sel	0 ✦ f Extinguishing	PASS	
3.5	ODOR ♦ (SAE J 1351)						
		DRY:	2 Max	Slight, I	2 but noticeable odor	PASS	
		WET:	2 Max	Slight, I	2 but noticeable odor	PASS	
3.6	FOGGING + * (SAE J1756, 3 h at 1 cooling plate, post te and 16 h)						
		1 HOUR:	70 Minimum	I	95 + Dry Uniform	PASS	
		16 HOUR:	70 Minimum	I	93 + Dry Uniform	PASS	

- * Sample tested applied to aluminum foil.
- + Results as reported from independent test laboratory.

Results for this test are Non-Accredited Data

APPROVED:	Original Test Date: 5/14/2018 Adchem Technical Service Department

Conditioning and Testing per WSS-M11P62-A except as noted

1852 Old Country Rd Riverhead, NY 11901 631-727-6000 • www.berryglobal.com